DEXTER.

USE THE BLUE TABS LOCATED ON THE
RIGHT AND LEFT SIDES OF THE FOLLOWING
DOCUMENT TO ADVANCE TO EACH SECTION.

8533-123-001 11/23



Kits &
Assemblies

Bearing Housing
& Tumbler Group

c
2
()]
()]
g
awvn
3
aa
o
(]
)
2

Electrical
Box

Kits, Assemblies, & Common Parts

Kit — Add Water Option

Description Part Number

9732-358-005

Temperature Probe

9501-004-004

Controls

9799-027-001

Overtemp Thermostat

9576-207-006

Lint Screen Assembly

9822-034-001

Door Switch (Round)

9539-492-001

Door Switch (Square)

9539-501-001

Ignition Control Assembly

9857-182-001

Electrode Assembly

9875-002-003

Hi-Limit Thermostat

9576-203-002

Relay

5192-285-004

Transformer 8711-007-002
Airflow Switch 9539-461-009
Door Handle 9244-093-001
Spider/Trunnion 9568-020-001
Motor Belt 9040-076-008
Tumbler Belt 9040-082-001
Gap Tool 8545-065-001

Section 5:

DNO170NE-13EO1_ DI"yeI" Parts Data

2 Part # 8533-123-001 11/23 Part # 8533-123-001 11/23



Kits &
Assemblies

Cabinet

Rear

Water Suppression

Burner

Electrical

View

Bearing Housing
& Tumbler Group

Group

Parts

Housing

Box

Dryer Cabinet Front Panel

Description
* | Loading Door Compleate Wht/Brushed SS/BIk (#1-#9)

9960-331-003

1 | Door Assy, Loading (Ring only) Brushed SS

9960-329-001

* | Door Assy, Loading (Ring only) Blk (after Serial D1.22290.005)

9960-329-004

Catch, Loading Door

2 | Glass, Door 9212-002-006
* | Adhesive-Door Glass, 10.3 oz. tube (24-Hour Cure Time) 8561-138-002
3 | Plate Assy, Hinge (Wht) 9982-398-003
4 | Screw Hinge to Door Ring, Torx-?, 1/4-20x1/2ss 9545-015-018
* | Nut, Hinge to Door Ring, 1/4-20UNC, 2B 8640-414-006
5 | Gasket, Door Outer Rim (Black) 9206-420-007
6 | Handle, Loading Door 9244-093-001
* Screw, Handle 9545-018-017
7 | Stud Door Catch 7/8" 9531-033-002
8 | Nut-Hex, #10-32 8640-413-001
9 | Nut, Acorn 8640-413-003
*

9086-015-002

*

Rivet

9491-009-004

10 | Strap, Hinge (Black)

9966-023-002

* | Chanel Assy.-Hinge back up

9947-054-001

* | Switch-Door (Square)

9539-501-001

* | Harness-Loading Door Switch

9627-948-001

* | Conduit-Door Switch

6068-028-001

+ Screw-10AB x 3/8

9545-008-024

* | Screw-Phillips-Counter sink, 10-32x1/2, Strap to hinge plate

9545-012-028

* | Screw-Phillips-, 10-32x1/2 Chrome, strap to hinge plate

9545-012-003

11 | Screw-Special, Hinge to Door

9545-052-001

* Nut-Allen, 1/4-20

8640-439-001

12 | Washer-Fiber/Plastic

8641-436-003

13 | Front Panel Assy (Wht)

9989-694-002

Insulation-Front Panel

9277-066-001

14 | Screw-Phillips, 10Bx1 3/4

9545-008-014

15 | Washer-Finish

8641-585-001

* | Nut-Spring

8640-399-001

|| |mr]|lEr|l~lR]RIN]IAINIP]IEIRINI=ININIEIRrEINRrlrlnlUR =R~

16 | Screw-Torx, 10AB x 1/2", White “T-20" 9545-008-030 14
* | Fiber Washer, (attached to baffle) 8641-436-006 8
17 | Screw-Torx, 10AB x 3/4", White “T20" 9545-008-035 8
18 | Label-Warning 8502-753-001 1
19 | Plug-Front Panel, Optional Door Switch Location 9456-055-001 1
20 | Handle-Lower Front Panel 9244-095-002 1
* | Screw-10B x 3/8, Black 9545-008-010 6
* | Plug-2” (behind Control Box) 9456-041-009 1
21 | Nameplate - Dexter Dryer Black 9412-257-001 1
22 | Control Box (Box only) 9041-107-002 1
23 | Overlay control box 9435-057-001 1
24 | Button Control, 2.0, OPL 9035-063-001 1

Part # 8533-123-001 11/23

14, 15

Dryer Cabinet Front Panel

12 14, 15

Part # 8533-123-001 11/23



Kits &
Assemblies

Cabinet

Rear

Water Suppression

Burner

Electrical

View

Bearing Housing
& Tumbler Group

Housing

Group

Parts

Box

Dryer Cabinet Group Continued

Description

1 Door Assy-Upper, OPL (Wht) 9960-328-004 1
2 | Screw-Phillips, 10Bx1 3/4 9545-008-014 4
3 | Washer-Finish 8641-585-001 4
* | Nut-Spring 8640-399-001 4
4 Bracket-Upper Service Door (pivot) 9029-224-001 2
5 Rivet, 3/16 Low Profile 9491-009-001 2
6 | Screw 9545-012-020 4
* | Nut 8640-413-002 4
7 Box-Control Front, Black 9041-107-002 1
8 | Screw-10ABx3/8 (Box mounting to Front Panel) 9545-008-024 4
9 Screw-10-32 x 1/2, Chrome 9545-012-003 2
10 | Nut-Elastic Stop, #10-32 8640-413-004 2
11 | Plate Assembly-Meter, Black 9982-394-002 1
12 | Overlay control box 9435-057-001 1
13 | Button Control, 2.0, OPL 9435-057-001 1
* | Nut-Elastic Stop, #10-32 8640-413-004 2
14 | Window, Display-w/gasket 9635-021-002 1
15 | Display Control 9857-230-002 1
* | Nut, #6-32 8640-411-003 4
16 | Screw, #10-32 x1/2 Green 9545-008-027 1
17 | Lock Washer #10 8641-582-006 1
18 | Wire, Green/Yellow, 12" 8220-060-001 1
19 | Cable USB 9806-024-001 1
20 | Cap USB 0935-141-001 1
21 | Screw Torx-6BSD x 1/2, BLK, “T10” 9545-031-009 2
22 | Harness-Display Control 9627-922-001 1
23 | Plug-2" 9456-041-009 1
24 | PCB Assy-Main Control Board 9799-027-001 1

24

Part # 8533-123-001 11/23

Part # 8533-123-001 11/23



Kits &
Assemblies

Bearing Housing
& Tumbler Group

c
2
(]
(0]
o
t ™
g
o
3
(7]
e
a
whd
s

Electrical

Dryer Cabinet Group Continued

Key Description T-170 QTY
1 | Panel-Lower Front, LH 9444-019-004 1
* | Screw-5/16, 10ABx3/8 9545-008-024 |6
2 | Trim-Lower Kick, Black 9578-104-002 1
3 | Screw-Phollips, 10Bx3/8, Black 9545-008-010 |2
* | Assembly-Door-Lower Service, OPL, Wht (4-9) 9960-332-002 1
4 | Door-Lower Service, OPL, Wht 9108-150-002 1
5 | Reinforcement-Lower Service Door 9489-055-001 1
6 | Rivit-Blind, 1/8 Low Profile 9491-009-004 | 10
7 | Screw-Phollips, 10Bx3/4, White 9545-008-035 4
8 | Bracket-Lower Door switch 9029-226-001 1
9 | Rivit-Blind, 1/8 Low Profile 9491-009-004 |2
10 | Trim-Lower Kick, Black 9578-103-002 1
* | Screw-Phollips, 10Bx3/8, Black 9545-008-010 4
11 | Strap Assy-Hinge, lower service Door (Door) 9966-021-001 1
12 | Hinge-Door, Lower 9243-084-002 1
* | Screw-5/16, 10-32x3/8 9545-012-015 4
13 | Panel-Lower Front, LR 9444-019-003 1
* | Screw-5/16, 10ABx3/8 9545-008-024 |6
14 | Trim-Lower Kick, Black 9578-104-002 1
* | Screw-Phollips, 10Bx3/8, Black 9545-008-010 2
* | Strap Assy-Hinge, lower service Door (Cabinet) | 9966-022-001 1
* | Screw-5/16, 10-32x3/8 9545-012-015 4
15 | Switch-Door (Square) 9539-501-001 1
16 | Handle, Turn-Door, Lower Service OPL 9244-084-002 1
* | Screen Assy, Lint 9822-034-001 1
* | Footing Foot 9188-016-001 4

16 ———>uiln

\12
\

13

10

FRONT VEERY - AL

BACK ViEW - ALL



Dryer Cabinet Group Continued

Kits &
Assemblies

Key Description

1 Panel Assy.-Upper Right 9989-691-003 1
i * | Screw, #10ABx1/2 9545-008-024 2
.g %’ 2 | Insulation-Right Upper, Burner Area 9277-059-001 1
ﬁ G 3 Panel Assy.-Upper Left 9989-691-004 1
= * | Screw, #10ABx1/2 9545-008-024 2
4 Insulation Tumbler Area, Right (Front & Back) 9277-051-005 2
=
8 q;, 4 | Insulation Tumbler Area, Right (Center) 9277-051-006 1
x> 5 | Insulation Tumbler Area, Left (Front & Back) 9277-051-005 2
5 Insulation Tumbler Area, Left (Center) 9277-051-006 1
g‘ §' & Switch-Door Closure (Square) 9539-501-001 2
‘g G * Screen Assy, Lint 9822-034-001 1
“ " | Lint Hood Assembly 9834-013-001 1
=)=l 7 | LintHood, Top 9240-050-001 1
SE
= IE Lint Hood, Left Hand Side 9240-051-001 1
g e * | Lint Hood, Right Hand Side 9240-051-002 1
Lint Hood, Bottom 9058-031-001 1
Lint Hood, Angle 9003-377-001 1
10 | Screw,- 10ABx3/8 9545-008-024 21
11 | Hinge-Door, Lower 9243-084-002 1
* | Screw-10ABx3/8 9545-008-024 5
g 12 | Impeller, w/set screws 9278-046-001 1
g 13 | Harness -Temp Probe 9627-917-002 1
o " 14 | Wire Nut, #71B 8640-276-005 2
§ % 15 | Temp Probe 9501-004-004 1
v Q. 16 | Screw-Phillips, 8Bx1/4 9545-045-005 1
™
9 17 | Bracket, Temp Probe 9029-111-001 1
g 18 | Screw, 8AB x 3/8 9545-045-008 2
19 | Trim-Edge, Lint Hood 9578-092-003 2
5 2
Q.=
£'a 120Lb. Temp Probe
30
@ r
17
8
= X 18
g 8
9
w
13

15 16 14

1"

10 Part # 8533-123-001 11/23 Part # 8533-123-001 11/23



12

Dryer Modular Cabinet Group 170Ib.

(After Serial D1.23290.027)

Key Description T-170 QTyY

1 | Cabinet Base Assembly 9945-171-001 1

* | Lower Back Panel Assembly 9989-741-002 1

2 | Lower Cabinet RH Side Panel 9444-122-003 1

3 | Lower Cabinet LH Side Panel 9444-122-004 1

* | Impeller Front Assembly 9989-742-001 1

4 | Lower Cabinet Front Channel 9081-227-001 1

* | Base Front to Back Channel 9081-228-001 2

* | Base Air Ramp Channel 9081-229-001 1

* | Upper Back Panel Assembly 9989-693-001 1

5 | RH Middle Side Panel Assembly 9989-691-003 1

6 | LH Middle Side Panel Assembly 9989-691-004 1

7 | Cabinet Top Cover 9825-063-001 1

8 | Baffle 9049-136-001 4

* | Baffle Stiffener Angle 9003-332-002 2

* | Baffle Angle 9003-388-001 2

* | Baffle Deflector 9114-056-001 2

9 | RH Upper Side Panel Assembly 9989-696-003 1
10 | LH Upper Side Panel Assembly 9989-697-002 1

* | Cabinet Top Deck Assembly 9989-763-001 1

* | 10abx3/8 Screw 9545-008-024 108
* | 3/16 Blind Rivet 9491-009-001 142
* | Wht 3/16 Blind Rivet 9491-009-005 62
* | Hex kep Nut 1/4-20unc, 2b 8640-414-006 10
* | Upper Service Door Assembly, Wht/Blk 9960-361-001 1

* | Upper Service Door Assembly, Wht/Blu 9960-361-002 1

* | Upper Service Door Assembly, SS/Blk 9960-361-003 1

* | Upper Service Door Assembly, SS/Blu 9960-361-004 1

* | Screw 9545-008-014 12
* | Finish Washer 8641-585-001 12

10

Part # 8533-123-001 11/23

Part # 8533-123-001 11/23

13



Kits &
Assemblies

Dryer Rear View 170Lb Reversing

Description

1 Pulley, Driven 9453-173-004 1
. 2 | Tolerance Ring 9487-234-004 1
[V -5
£ g 3 | Washer -Flat 8641-581-032 1
2
8 G 4 | LockWasher - IntTooth, 1” 8641-582-018 1
5 | Screw, 5/8-11x11/2 9545-060-001 1
s 3 6 | Belt-Driven 9040-082-001 2
2 2 * | Impeller, 5” x 16" 9278-046-001 1
> 7 Plate Assembly-Impeller 9982-399-002 1
- 8 | Nut-Wiz Lock, 5/16-18 8640-400-003 6
£ g * | Gasket-Impeller Housing 9206-428-002 1
)
3 'CBl 9 | Motor-Blower 9376-337-001 1
I E * | Screw, 5/16-18 x 5/8 9545-014-004 4
E’ 'g * | Nut-Wiz Lock, 5/16-18 8640-400-003 4
§ E 12 | Thermostat-Overtemp 9576-207-006 1
0 o * | Screw-10AB x 3/8 9545-008-006 2
14 | Pulley, Intermediate, w/Bearings 9908-055-001 1
* Bearings 9036-159-011 2
& Spacer-Bearings 9538-186-001 1
* Ring-Retaining, Internal 9487-238-006 1
15 | Washer-Flat 8641-581-039 1
5 16 | Nut, 5/8-11 8640-425-002 1
a 17 | Belt, Motor 9040-076-008 1
()]
) 18 | Motor, Drive 9376-319-001 1
= |l 19 | Pulley-Motor 9453-191-001 1
o.
(,’_) 20 | Bushing, Motor -Support 9053-074-002 2
(]
",a' 21 | Rod-Motor Mounting, Black 9497-222-008 1
S 22 | Collar-Shaft, w/Set Screws 9076-052-002 1
23 | Chain-Belt tension 9099-012-004 1
o =l < | Hooks Type 9248-022-002 1
c'n
5 g 24 | Spring, Belt Tension 9534-151-000 1
o
I

Electrical
Box

12

Dryer Rear View 170Lb Reversing

14

15, 16

17

14 Part # 8533-123-001 11/23

Part # 8533-123-001 11/23

15



Kits &
Assemblies

Bearing Housing
& Tumbler Group

c
=)
()]
7]
g
awvn
=
3

v A
-
(]
=)
S

Electrical
Box

16

Dryer Rear View 170Lb Reversing Continued

Description

Dryer Rear View 170Lb Reversing Continued

Plate Assembly-Intermediate, Tension 9982-378-002 1

Rod-Intermediate, Pivot 9497-230-002 1
8 Collar, Locking 9076-060-001 1
9 Bolt, 1/2-13 x 1 1/2 9545-017-001 2
10 | Thermostat-Overtemp 9576-207-006 1
11 | Screw-10AB x 3/8 9545-008-006 2
* Impeller, 5" x 16" 9278-046-001 1
12 | Plate Assembly-Impeller 9982-399-002 1
13 | Nut-Wiz Lock, 5/16-18 8640-400-003 6
& Gasket-Impeller Housing 9206-428-002 1
14 | Motor-Blower 9376-337-001 1
15 | Screw, 5/16-18 x 5/8 9545-014-004 4
16 | Nut-Wiz Lock, 5/16-18 8640-400-003 4
17 | Motor, Drive 9376-319-001 1
18 | Pulley-Motor 9453-191-001 1
& Bushing, Motor -Support 9053-074-002 2
19 Rod-Motor Mounting, Black 9497-222-008 1
20 | Collar-Shaft, w/Set Screws 9076-052-002 1
21 | Chain-Belt tension 9099-012-004 1
& Hook-S Type 9248-022-002 1
* Spring, Belt Tension 9534-151-000 1

Part # 8533-123-001 11/23

Part # 8533-123-001 11/23

17



(/)]
9
5
2E
¥ 2
(7]
<

Bearing Housing
& Tumbler Group

Water Suppression
Parts

Burner
Housing

Electrical
Box

18

Dryer Rear View-Guard & Exhaust

Description

1 Cover Cabinet 9074- 1
* | Screw-5/16, 10ABx3/8 9545-008-024 16
* | Screws-10-16 x 1/2 9545-008-003 3
* | Guard-Side, Right 9208-156-002 1
* | Screw-Torx T20, 10B x 3/8, BLK 9545-008-034 7
3 | Guard-Side, Left 9208-157-002 1
* | Screw-Torx T20, 10B x 3/8, BLK 9545-008-034 8
4 | Guard-Top 9208-155-002 1
* | Screw-Torx T20, 10B x 3/8, BLK 9545-008-034 11
5 | Guard-Bottom 9208-158-002 1
* | Screw-Torx T20, 10B x 3/8, BLK 9545-008-034 6
6 Guard-Wires 9208-115-002 1
* | Screw-Torx T20, 10B x 3/8, BLK 9545-008-034 2
7 Guard-Door, Right 9208-159-004 1
* Screw-Torx T20, 10B x 3/8, BLK 9545-008-034 6
8 | Guard-Door, Left 9208-159-003 1
9 | Screw-Torx T20, 10B x 3/8, BLK 9545-008-034 4
& Nut-Spring, U-type 8640-399-001 4
* Booklet-Owners 8514-291-001 1
10 | Diagram 9507-051-001

11 | Label-Warning & Notice 8502-763-001 1
12 | Label-Instructions 8502-645-001 1
13 | Decal-Lighting & Clearance 8527-151-001 1
14 | Label-High Voltage 8502-614-004 1

Part # 8533-123-001 11/23

Part # 8533-123-001 11/23

19



Kits &
Assemblies

(=)}
£
()]
=
o
I
[=)]
f=
=
[}
)]
om

& Tumbler Group

Water Suppression

Electrical

20

Dryer Rear View-Bearing Housing 170Lb

Key Description QTY
Bearing Housing Complete Assy (Includes bearings & 9803-231-001 1
Spacer)

1 Housing, Bearing 9241-208-002 1
* Ring, Retaining-Internal 9487-238-004 1
& Bearing, Ball, Front 9036-159-006 1
* Spacer, Bearing 9538-190-001 1
& Bearing, Ball, Rear 9036-159-005 1
* | Washer, Flat 8641-581-040 6
2 | Screw-5/8"-11x 1 1/2" 9545-060-001 6
3 | Nut-Whizlock, 5/8" x 11 8640-425-001 6
4 | Arm-Support Housing 9001-068-002 4
5 | Screw-5/8-11x 1 1/2 9545-060-001 4
6 | Washer, Flat 5/8” 8641-581-038 4
7 | Shim 9552-045-001 AR
8 | Screw-7/16"-14x 1 1/2" 9545-059-003 4
9 | Nut-Whizlock, 7/16" 8640-416-005 4
S Tolerance Ring 9487-234-004 1

10 | Pulley Driven 9453-173-004 1

11 | Washer, Flat 5/8” x 2 1/4” 8641-581-032 1

12 | Lock Washer Spring, 1/2 8641-582-018 1

13 | Screw, 5/8-11 x 1 1/2" 9545-060-001 1

Part # 8533-123-001 11/23

Dryer Tumbler Group 170Lb

09626906 0°6°6°0C0 6 00 6 0 600 0 0C0 0 0C0 000000 0C0 000

T —

2 1 5 7 8 9 11
Key Description T-170 QTY
* | Tumbler Assy Complete W/Spider (GALV) 9848-162-002 1
1 Tumbler Assy (Galvanized) 9848-161-002 1
2 | Rod, Tumbler 9497-226-004 4
3 Plate support, Tie Rod 9452-805-001 4
4 | Shim 9552-013-003 AR
5 Spider Assy 9568-020-001 1
6 Nut, Wiz Lock 8640-417-005 4
7 Tolerance Ring 9487-234-004 1
8 Pulley, Driven 9453-173-004 1
9 | Washer -Flat 8641-581-032 1
10 | LockWasher - IntTooth, 1” 8641-582-018 1
11 | Screw, 5/8-11x11/2 9545-060-001 1

Part # 8533-123-001 11/23

21



Kits &
Assemblies

Description
Strip-sensing,moisture

RMC Parts

9558-034-001

Rivet-blind,3/16steel

9491-009-001

Controlsassy-rotatingpcb,rmc

9857-248-001

Screw-hxwshrundrcuthd,10abx3/8

9545-008-024

Wiringharness-rmc,sensor,

9627-941-003

*|h|Ww

Conduit-rmcwires,

6068-055-001

Screw-hxwshrundrcuthd,10abx3/8

9545-008-024

Grommet-3/16id

9209-037-002

Screw-hxwsrhdsl,10-32ttx1/2grn

9545-008-027

| |wn

Lockwasher-exttooth,#10

8641-582-006

Bracketassy-cabinet,RMC

9985-204-001

* | N

Screw-hxwshdsl,10bx1/4

9545-008-001

Controlsassy-stationarypcb,RMC

9857-247-001

Bearing Housing
* | 0

Nut-hexkeps, #10-32unf,2b

8640-413-002

& Tumbler Group

Wiringharn-RMC,can/pwr,

9627-940-003

Cover-service,RMC

9074-385-001

Screw-hxwshdsl,10bx1/4

9545-008-001

Water Suppression

Electrical

Part # 8533-123-001 11/23

NlRr]=IN]~R,]DAIN]R]R,]2IN]RRrIN]~]O ]|~

Part # 8533-123-001 11/23



Kits &
Assemblies

el
0
=
8
©
(&)

Rear

Water Suppression

Burner

Electrical

24

Bearing Housing
& Tumbler Group

Qo
=]
(=}
=
O

View

Parts

Housing

Box

Water Suppression Parts

Description
FSS Kit

9732-358-005

Nozzleassy-firesuppression

9872-004-001

Screw-hxwshrundrcuthd, 10abx3/8

9545-008-024

1
1
3
2 Tube-nozzle,inlet 9574-262-001 1
3 Bushing-support 9053-083-001 1
& Screw-hxwshrundrcuthd,10abx3/8 9545-008-024 1
4 Fitting-adapt,3/8nptto1/2hose 8615-115-001 1
5 | Valve-water,24v,epdm(nsf) 9379-183-013 1
6 Wireasy-jumper,org/brn,120-6 8220-161-003 1
7 Wireasy-jumper,wht/org,60"-6" 8220-090-019 1
8 Screw-hxwshrhdundct, #10bx1/2 9545-008-026 2
9 Hose-water,3" 9242-453-031 2
10 | Fitting-y,1/2 8615-119-001 1
11 | Hose-water," 9242-453-034 1
* Clamp-hose,worm, 1in 8654-117-015 6
& Clamp-cable 8654-061-001 2
* Screw-hxwshrundrcuthd,10abx3/8 9545-008-024 2
12 | Guard-water valve 9208-145-001 1
* Screw-hxwshrundrcuthd,10abx3/8 9545-008-024 2
13 | Thermostat-fss 9576-212-001 1
* Screw-hxwshdsltd,8bx1/2 9545-045-002 2
Wireasy-jumper,org,77" 8220-162-002 1
14 | Pcbassy-relay 9799-028-001 1
& Screw-hxwshrundrcuthd, #10Bx1/2 9545-008-026 2
15 | Wireasy-jumper,v2.0,relay pcb 8220-159-006 1
16 | Wiringharness-cntrl/relay,v2.0 9627-921-001 1
17 | Switch-momentary,n.o. 9539-500-001 1
& Wireasy-org, 75" 8220-108-016 1
18 | Wiringharness-relaypowerboard 9628-006-002 1
& Wireasy-jumper,wht/org,5" 8220-161-002 1
* | Wireasy-org,11" 8220-108-014 1
19 | Bracket-mtg,ohp sensor 9029-315-001

Screw-hxwshrundrcuthd,10abx3/8

9545-008-024

13

19

Part # 8533-123-001 11/23

Part # 8533-123-001 11/23

25



Dryer Burner Housing Group 170Lb

(/)]
9
&3
8E
¥ 2
(7]
<

Description
* Housing Assembly, Burner 9803-232-001 1
1 | Screw, 10ABx3/8 9545-008-024 55
2 Bracket-Support, Gas Valve 9029-329-001 1
3 Side-Extention Baffle, Burner Housing 9551-076-001 2
4 Burner, Main 9048-022-001 3
5 Baffle-Burner Housing, Extension 9049-128-001 1
6 Panel-Burner Housing, Front 9444-026-001 1
g’ g' 7 Panel-Burner Housing, Back 9444-025-001 1
§ 8 8 | Panel-Burner Housing, Side Left 9551-075-001 1
:g 5 9 | Baffle-Center, Burner 9049-127-001 1
:cng 10 | Panel-Burner Housing, Side Right 9551-077-001 1
'E —Jll 11 | Channel-Burner Housing, Right 9081-199-001 1
8 ; 12 | Bracket-Manifold 9029-328-001 1
13 | Bracket-Support, Burner, Front 9029-330-001 1
14 | Bracket-Support, Burner, Rear 9029-331-001 1
15 | Control Assy,Gas Valve 9857-193-001 1
16 | Manifold Assy 9381-016-001 1
17 | Top Assembly, Burner Housing 9961-162-001 1
c 18 | Screw, 10Bx1/4 9545-008-001 18
% * | Orfice-Natural, #13 9425-069-028 3
§ * | Orfice-LP, #34 9425-069-029 3
"X * | Kt LP Conversion 9732-102-052 1
3 g 19 | Thermostat-HI-Limit 9576-203-002 1
E 20 | Electrode-Ignition 9875-002-003 1
£ 21 | Bracket-Igniter 9029-243-001 1
22 | Elbow-1" Street, Black 8615-104-046 1

Electrical
Box

27

26 Part # 8533-123-001 11/23 Part # 8533-123-001 11/23



Kits &
Assemblies

Bearing Housing
& Tumbler Group

c
2
(0]
7]
o
e
8
o
3
7]
A
7]
whd
=

Electrical

28

aﬂ

30 23

25

.?.'

24 32 31

Dryer Rear View-Control Box

Description

Control Assembly, (1 thru 28)

9857-270-001

1 | Channel-Controls 9081-191-001 1
2 | Screw, 5/16-10B-3/8 9545-008-026 6
3 Strip-Marker, Terminal 9558-029-006 1
4 | Terminal Block Assy-Power, 4Pole 9897-035-001 1
5 | Screw, 5/16-10AB-3/8 9545-008-024 2
11 | Transformer, Control 8711-007-002 1
12 | Screw, 5/16-10AB-3/8 9545-008-024 2
13 | Relay-Motor, 30Amp, 24VAC 5192-295-011 1
14 | Screw, 5/16-10AB-3/8 9545-008-024 2
15 | Control Assy, Ignition (Module) 9857-182-001 1
16 | Screw-8Bx3/4” 9545-045-007 2
* Harness, Ignition Module 9627-867-013 1
17 | Wire Assy- High Voltage Lead 9631-403-005 1
20 | Drive-VD Inverter, 1HP, 208-240VAC 9375-032-021 1
PS | Key Pad, Delta E-Drive 9150-044-001 1
21 | Screw-#10B x 1/2 9545-008-026 4
22 | Wire Assy-Green, 18" 8220-092-006 1
23 | Resistor-Dynamic Breaking, 2000HM 9483-004-002 1
24 | Screw-5/16, 10ABx3/8 9545-008-024 2
25 | Wire Assy, Violet 24" 8220-118-003 2
27 | Relay, 24VAC 5192-285-004 1
28 | Screw, 6B x 3/8 9545-031-003 4
* | Stand off 9527-007-001 7
30 | Elecperiph - Power Supply, 12V 9150-054-001 1
& Screw - pnhdcr, 6AB x 3/4 9150-054-001 2
31 | Elecperiph - Power Supply, 24VDC 9150-057-001 1
& Screw - pnhdcrsems, #4-40 x 3/16 9545-020-009 2
32 | Data Cable 9806-023-002 1
33 | Terminal Block 9897-039-001 1

2

Screw - pnhdcr, 6AB x 3/4

9545-031-010

Part # 8533-123-001 11/23

Part # 8533-123-001 11/23

29



Dryer Air Flow Switch Assembly

-

Notes

Kits &
Assemblies

b N

Cabinet
Group

1 2
=3
(1°}
()]
g2 3
5
Q.
£3
3G 4
o 7
T3
T3
£E 8 6
= 5
S =
0 ¥ 1
[7)]
e

Water Suppression
Parts

Description

* Air Flow switch Assy 9801-098-001 1

- ) 1 | Bracket-Airflow switch 9029-200-001 1
c

QE’ - 2 | shield-switch 9550-169-003 1
2 E 3 | Switch-Micro 9539-461-009 1

4 | Nut-Twin, 4-40 8640-401-001 1
_ 5 | Screw-.625, 4-40 9545-020-001 2
§ " 6 | Actuator-Air Flow Switch 9008-007-001 1
43 Clll 7 | Pin-Cotter, .09375x.75 9451-169-002 1
o 8 | screw, 10ABx3/8 9545-008-024 4

31

30 Part # 8533-123-001 11/23 Part # 8533-123-001 11/23



Parts
Data
WIRING OF THE FSS SYSTEM USING THE SAME TRANSFORMER AND TERMINAL BLOCK FROM SHEET 1 >
|
_
#9 ORG/BRN _ _
#9 ORG _
THERMAL DISC _
ORG/BRN o wyo B RELAY PCB 1000 |
= |
: %mmmm%mﬁ i
~ _
Q O
S -t@t@m@@%_g N
5 o3 -
P1 comm mmm_ __
At Z
FAILSAFE CIRCUIT TEST
® =
1111 mowvwo o wrem o e
_ g 1 _ =
_ = o T i _
_ [ | x|l I _
(@] O ol =
_ > o #10 WHT/ORG _
W _ S S | AMn
#1_ORG
W | _M_ ORG COM | W
: BN ] = |
® <
_ e ® _ )
_ _
! (ol o 208Y, _ 2
_ [ _ =
| #1 WHT/ORG 240V | Q-
_ _ =
_ _
_ _
.- - 41\ I o
o
ORG/BRN ORG/BRN S
/ \ WHT/ORG A_U
O
M .
'S
WATER VALVES _/_
O
0
o)
X =" -9 0 ¢1l—" NOZLONd OILVNTHOS 441 00—0G0—80G6
m ANTVA %
W ISETRZYY W
[} =
TaaAanT
950 /1HM Ey ey N¥8,/940
d31LVM o
2
(]
S~ [S) O
@ [a] o
(s}
(@)
O%T 2 | —=
Od0 N8/90 Ng/90 Mo o
MSIA TYWHIHL = W
) —<
> o
2 D
= o
swo & N
M [ ]
1S3 1IN0¥ID
34VSTIv4
=
5
W L-vr = vi-vr
3 =
® 3 319
2
O— F o | @
WOD APZ @ 940/1HM
2
P ©
@&
G)—
AYT —o

L

133HS WOd4 XD078 TVNINYIL ANV H¥IWMO4SNVEL JAVS IHL ONISN WILSAS SS4 IHL 40 ONIFIM

33

Part # 8533-123-001 11/23

Part # 8533-123-001 11/23

32



-V O ¢1l— NOZLONd AVHOVIA ONIFIM dd100—1G0—L056
o
(13NVd ¥3IMOT ANIH3E) "
HOLIMS J00d P
] RELVORE)
AJINAG3FS JIMOT (3ONH ¥00Q 1¥ Z
@' TJ3INVd INO¥4 ONIH3g) 9
N8 Ma ¢f ng Ma ¢f § = 1VISOWYIHL
ar HOLON dW3LY3A0
J319ANL 2 ¥Imong
n1g Ma ¢# % m
NY9/940 N¥S/940
A e Y [ S N R D — O § R —— I —
O¥0/1HM ,_
Wm (&) NY9/940 _
. e g2 TA/IAN
A 23 £3 CVAETS | HOLIMS
&b € mresl I Eﬁ _ Y3dAVd v
_ (= || [Fiaans samoa ~ve A1ddNS d3MOd ACL S _
m u..uvu |||||||||||||| _ w A E N 1N FE A A M _
= (N Ry — O oy opooogo CJf  E——
I 28 =173 _ = — ]
© > | ] 29 18 e 1120 e : B nevia |
e S [24] [ e || dgondd L4 IR e/ i 1 (osH wanune)
<) S g _ 2= 17271 216vrYy - mm__ O _@ LVISOWYIHL
[ L a5 0000 o LINM=IH
(] L | g [eT soses _ EE| a7 T i oo
- [ g 1o qvog TOMINOD IEHE= T
D 2|2 _ < ko _ 3 L
£ls | P e =] A I I I 1 I I A e 1
o @ [ o _ S0/Tm TF
S L | _ 1 = |
o | _ | :
_ _ OHez=ma|
c _ 3
| - _ W W 0 _W._ S8 e« |
- | ) gdﬂ_l_H_ -Mm |
_ 00 OBO O of | 13X °=z5 _
9 O Mt iRl D) < ©Z
| [0 c1lang FEEEEE g™ —= 25 | ||
v =o|=Q|=|X|o [2) =
| st SRELERRE oz B2 ||
_ | SRRER 8 _
| L SIEfEl 72 ]
- _ 32
_ mm M E = 3004103713
El 3 = AdvdS
(0808 SOHAvD. ||||" g Ww HdS—7ZH09 TINVd MOvE m T3K] [EA) T
2 _ _ £ (onisnon aanaing N1 aaivoon) >O¢N|wON IANVA SV @.:nﬁlw BT 8¢—M1d
soss 1o 530 g
= ¢ HOSN3S
"3NINY3L N3ILIYING,T SIO4 3NN INIWILYNO3QY INNOILONOS 113uvddy,1 3ND ¥IWNSSY.S XNIYIONVA ELME
_ 13 1VNOIAVYNI LNININNOILONOA NN YINIVHINI INIANId 3OVI8YD 3A SyN3YY3 S3A "¥IHONvYE3d
_ _ S31 30 INVAV S114 S3T SNOL Z313NDIL3 ‘SIANVANWOOD S3A NIILYINI,13A INIWOW NV ‘NOILNILLY
L Quvo8 Avidsid, "ONIOIAYIS H3L4Y NOILYNIHO ¥3JO¥d AJMIA ‘NOILVMIO SNONIONYA ANV ¥IJOMdAI 3SNYD NvD
SHOYY3 ONIMIM "STOMINOD ONIOIAYIS NIHM NOILOINNOOSIA OL ¥OlMd SI¥IM TV 1381 NOLLNYO
208-240V MOTOR RELAY " Hm
= NOTES: 60HZ—3PH CONTACTS m s go m
1. DOOR SWITCHES—N.O., CLOSED WHEN BLK/BRN 1 m_é T1 o YEL=T1 5 wm
DOORS ARE CLOSED. I\w_r—A BRN o | hd Q w ey
(%] 2. DRYER STARTS WHEN THE DOORS ARE _IA BLK/BRN [ M m m
W CLOSED, A CYCLE IS SELECTED, AND THE g&mz[ R1 BLOWER =5 2 H
E START BUTTON IS PUSHED. THERE IS AN BLK/ORG L2 || |T2 4 YEL-T2 mm 9z,
5 AUTOMATIC COOL DOWN CYCLE AT THE /BLK/ORG 0|_ I ® gz =28
@ DISPLAY | _ EN0 OF THE CYCLE L2 e b 22 83,
3. REFER TO OWNER'S MANUAL FOR BLK/ORG R1 = ow n23
BOARD DESCRIPTION OF OPERATION AND BLK/YEL 13 LU T30 veL-T3 98 38.
REQUIREMENTS FOR HEATING CIRCUIT. BLK/YEL 0|_ I ® VARIABLE MARATHON Sg L=zE&
4. WITH A DC MICROAMMETER, FLAME L3 # FREQUENCY WW muw
19-8 CURRENT CAN BE MEASURED AT TEST GRN/YEL DRIVE A ng Wm W
o8 ) POINTS. READING SHOULD BE 0.7uA DC GRN/YEL | [ ewk/BRN L) gz & m 8
19-6 2| oRHonR GND =R, 3| Bk/BN BLK/ORG gy Ze
e 5 s = 39 g o o 2 R2 ALARM INPUTS 5> W ¢
j9—4 & BLK/YEL ]
o3 £ O TRANSFORMER |22 ¥ S ] M— e 1o g5 3 w g
9-2 WITH INTERNAL |V Y Y Lng @ _ = sg ot
e CIRCUIT BREAKER 152y — L 20 84g
O 29 o ? o8 z3%
—— WHT/BLU SkS 4 Lon & —oN =g mmw
) DK _BLU SR 3| C/r gL g2 mmu
a RS—485 == wHT/BLU L, & W/Y gy €3 Ses
alz22| BBl [ w3 /8, 240 mm 83,
m g2e2| BBl oK B Y @ v+ g 3
20k |EREER TEL M6 38 248
E|EFIFPeLrM WHT/YEL ¢ poy 48 2°%
Q VFD ~ vo g% 2,.”
- ENABLE I R-485 81 200-OHM 100-WATT| @ %%
C “ YEL /MK ORG/GRN Re B2 VIO BRAKING RESISTOR W 3 m W m
Llsg—1% WHT/YEL =
L Te-2 ORGJGRN ORG/GRN g ro 3% E8%
S j9-3 VIO/YEL o YEL
j9—4 WHT/VIO o |OVER HEAT SENSOR 2
j9-5 ® 3 IGNITION
()] B8 o AR > MODULE
- 19-7 RELAY HI-LIMIT ~ DAMPER  OVER TEMP. &
. — 9-8 THERMOSTAT ~ SWITCH ~ THERMOSTAT mm“_\\«mmw ORG/GRN THo
ORG____ORG
- 0/6] ¢ ORG,_ORG 4 0/G , ., ORG/GRN oﬂo ORG/GRN wi Vio
" - wﬂ_m WHT/ORG v2g
GRN RUN MOTOR RELAY DIAGNOSTIC INDICATOR LED—=|0 GND e
A4+ I mm_,_>< oR6 /oL <ﬁ oo.\<<_.: ORG FC4—= 0 Sto—— B T
N WHT /ORG _ O——BLK=28 ——
== 9 I a2\ RV Jar— uHT/ore FE-—>10
SEE NOTE 5. SPARK H
DK BLU N~ ( ) ELECTRODE L
STATIONARY[ ]| _w j
BOARD DK_BLU
SMAAAANS
I aaaaa) ORG
TUMBLER
ROTATING m/z_.»wmkm ALARM_RELAY DOOR SWITCH
BOARD [ |ore/vEL \m.m/ WHT/ORG
1
w o //!\ DK BLU O/O DK BLU
7z SPRVICE
m| o) CONTROLLER
M L PCB DOOR SWITCH
=z
@
3
5 9508—-051—-001PR SCHEMATIC DNOT70N_—13_O0_A—___ __ ——_X

35

Part # 8533-123-001 11/23

Part # 8533-123-001 11/23

34



With FSS

lagram

D

iring

W

With FSS

IC

Schemati

ing

Ir

W

(73NVd ¥3MOT ANIH3E)
HOL1IMS 800d

—8 0 ¢1— NOLLONG

AVHOVIA ONIHIM

dd100—-050—L0S6

g

w
m
z
3OIAY3IS ¥IMOT 2 T3A/NE9
(39NIH 8004 1¥ &
J3INVd INOM4 ANIH3E) 9
HOIIMS 9000 3 LVISONY3HL
Mg >a of - o
T N¥9 /080 L=——IN¥9/950
_-———————————— 1 _ _ ___ 144 _ A0 _ UL
~ 590/ 1
E 2o e Ng9/580 = |
z £ TIA/IHM
mm £8 o ia ) 7 quﬂ_zamqm _ HOLIMS
& A el : 5 L z%m _ ¥3dWVA v
gy o ’ |
_ . = |_0 = [|[A19dnS ¥3mod Ave| T ATddNS ¥3IMOd AZL o
= e _ 28 | B 3|
S | 9N 3|
s o8 —oRL 0 = —
N _ | £9 Ei woa f oy
< 2 INNA 4A _ b
S} 2 | wm oA B vt (9SH ¥3INYNE)
_ =7 1727 €16¥ry e 1VISOWNTHL
! ; _ 23 00y E | LIAN—H
Lo b | 5ol SO R | S i R | o o
St : d¥v0og T0YINOO 1BEE T
2|2 _ < | 3 L
| 3 | = e T i
©|@ w C SO/ TF
cle] L | o | I = _
Al B onm 8 _ [ S @wmux._m _
= DOTVNY SIHIUMS  SHOSN3S XO¥d dX3 AVIIY ¥3MOd _ m
°f 1B f3g3] [0 000 00] _ | { 8 e _
o) S =
L | _ | B2 A 1 b <2 _
=z
e if o] |0,0.0 O:| |2 VS = 5
5ol 1Y ayYe g LLLLLLL g < o2 _
@ _ FO O ~=0N9 SEEEEEE o I Nyg = o= _
LT[ 27] £7{ANY u =
| ™ [©) slol=lgl=lx|lo @ c
||||||||||| m 2 =+ =9 |
1 SINANI NEVTY B E e B S N-@glﬂ_H M=
— _ ) _ WIE5S ONNOES Sl@IER B H _
13NEIHI3 asn _ . L __ |44 _______ i i A N A o —— |
- | <
el
_ mm m i = 3004103713
3 = A4vdS
_ ZE S _ T3INVd MOvE RETSIREN
gr—————- -4 SR Aove- 802 PRSI =
) /\ J— - —
2 (SNISNOH_A3NNNE NI_031v007) 8¢—-X149
! _ [soss 1730 0] FNIVAS¥O T T8
B ¢ YOSN3S
TININY3L NIILIYINIT SI04 INN INIWILVYNDIAY INNOILONOS T13¥VddV, 1T IND ¥IYNSSVY,.S  "XNIYIONVA ELAE
| 13 1VNO3QYNI INIWINNOILONOA NN M3NIVHINI INIANIJ 39V1EY0 30 S¥N3IYYI S3A  ¥IHONVYE3Q
_ _ S37 3a INVAV ST14 S3T SNOL Z313NDIL3 ‘SIANVANOD S3A NIILYINI,T3A INIWOWN NV NOILNILLY
L Quvo8 Avidsid, "ONIOIAYIS NILIY NOILYNIO ¥IO¥d AJINIA "NOILVHILO SNONIONYA ANV N3IJONdWI 3SN¥O NvD
SHOHYT ONIFIM  "STOHLNOD ONIOIAYIS NIHM NOILOINNQISIA OL dOIdd S3AIM TIV 138V NOILNVYD
X~ - -9 0 ¢1l—"NOZLONQ OILVINIHOS d4d100—0G0—80G6 z
:m._mﬁw, s
JOSN3S dW3L [ o owimm 80d + |2
HoLImS HOCd o | ¥ITIONINOD o|
d3ImoT 590/ T S
o =
18 ¥a 18 a N " e
940/1HM //Ncw_\ 13A/0¥0 m_._mazm qyvog
HOLIMS 000 I TRy GV ONILVLOY
9¥0 AN
Y'Y Y Y Y
A1a >ia M || ayvos
. | JAMVNOILVLS
I ke ¢ ) A7g >ia
S 3ION 338 swo7m, v/ \ev | \
L g0 O~ 94 950/ IR, 50 E@ ma/550 | 1
—( 3 ——mg— 10! O [<=—+04 @, 50, EI>>\ INAEN]
YOSN3S 20/ | |D=: 571 1100
INVLS aNo O |=<—@37 ¥OLVIIANI JILSONDVIQ 00/ 1HM AV13Y HOLOW NN
8z SHO/IHM ®@se7in? o
IEVAEN oo o_wo .
OLA RETVATI Ng5/590 Ng9/980 © °5/0 % 090" Cod0 © [9/0 a3
OHI Ng9,/5490 E3A/NED 1VISONYIHL  HOLIMS  LVISOWYIHL AV13Y g—6f
% omﬁ 2 ‘dN3L ¥3A0  ¥3dWvd LINM=IH Sv9 L—6f
3INAON o] 2 AV 9—6f
NOILINOI o _ — g8l
w0 ? =z YOSN3S 1V3IH ¥3A0 o —ol
T3A o0 v T13A/0A €6l
j=R=33 o —
2 mw mw MM N&5/580 | = Ng9,/0u0 RELVATY 0 mum",l
mmo 22 JOLSISTY ONINVYE onpes Nwo/o%o L T !
$§7 Rg | LYM-00L WHO—00Z 88 Sev—od | | T18YNT
o % 5B RETVATL ~ adn
‘oz w|oo|w=|=[x|=
382 2 = mmwmmmww
o
ERE | | [z e A [BleRe
oCR B T ", |
GO g3 “ATm | |3 n18/1HM <|= S8V =Sy
m.m__w g% e e L - To SIS ER
mmm 83 N & 3 N m\_w mm g/ 1AM
i et ) S s o Es
333 3¢ 9 TER/NED = = e
22 £2 K JINJO4SNVAL Q C—6f
HEL G i Gl g | ATSEA 82 ¥
fgl 52 SLNdNI WavY 2 2195507518 Na/yE |5 \%m = s 96
FERE 1 S A ano R0 1S5 g
322 28 N9a/5a WV TR) 00 ¥nL'0 38 GINOHS ONIGVAY  'SINIOd 0 P
€82 3Ba v G T3A/NID 1531 1V Q3UNSYAN 38 NYO INZHINO
d-8 88 AQNI0DS . ¢ INVIS NILTNAYONOIN 00 ¥ HLM ¥
MNM 53 NOHLYSVIA ° e 13x/>n8 7 “LNJYID ONILYAH 403 SININIINOIY HIH
38 ¢3 SI=BAT LTI T 13A/>08 ONV NOILY¥3dO 40 NOLLI¥OS3a ayvog
SZ&a 23 = Ly 9¥0/¥18 ” ¥04 VNNV SHINMO OL ¥343¥ °¢
neh 25 ROLTENy 71 "I10A0 3HL 40 N3 AV1dSId @
gz, 238 Py e S¥0/>18 /~ JHL LV 31040 NMOd 00O OILVWOLAY [
- 25 2b [ASRENNAE AN I N A 940/>18 NV S| 3¥3HL "G3HSNd SI NOLLNG 1¥VIS . 3
g3z mm 43Imo1g Ly szmﬁ 3L ONV ‘Q3L0FTIS S| T10A0 V ‘G3SOTO e
mmw 0”3 Ny8/>n8 1 3V SHOOU IHL NIHM SINVLS ¥IAYQ T 7
28< mm ® e Nyg/>18 ‘q3S010 WV S¥OOQ
mmm 53 NEETN -k O F_w__ ® N9g/5a NIHM G3SOT0 “O'N-SIHOLIMS ¥00d °I
8,9 Pg SLOVINOO HdE=ZHO9 S3oN +
A AV13Y JOLOW NO¥Z—80C

37

Part # 8533-123-001 11/23

Part # 8533-123-001 11/23

36



Notes

Section 6:
50Hz
DNO170NE-39A01_ Dryer Parts Data

39

38 Part # 8533-123-001 11/23 Part # 8533-123-001 11/23



	Section 5: Dryer Parts Data
	Kits, Assemblies, & Common Parts
	Dryer Cabinet Front Panel
	Dryer Rear View 170Lb Reversing
	Bearing Housing
	Burner Housing Group
	Air Flow Switch Assembly
	Dryer Rear View-Control Box
	RMC Parts 
	Water Suppression Parts 
	Section 6: 50Hz Dryer Parts Data

	Parts Data  14: 
	Page 2: 
	Page 3: 
	Page 4: 
	Page 6: 
	Page 7: 
	Page 8: 
	Page 9: 
	Page 10: 
	Page 11: 
	Page 12: 
	Page 13: 
	Page 14: 
	Page 15: 
	Page 16: 
	Page 17: 
	Page 18: 
	Page 19: 
	Page 20: 

	50Hz Parts  14: 
	Page 2: 
	Page 3: 
	Page 4: 
	Page 6: 
	Page 7: 
	Page 8: 
	Page 9: 
	Page 10: 
	Page 11: 
	Page 12: 
	Page 13: 
	Page 14: 
	Page 15: 
	Page 16: 
	Page 17: 
	Page 18: 
	Page 19: 
	Page 20: 

	Water Inlet & Rear Channel 47: 
	Kits, Assemblies, & Common Parts 45: 
	Cabinet & Front Panel Group 45: 
	Rear View 45: 
	Cylinder, Seals, & Bearings 45: 
	Loading Door Group 45: 
	Water Inlet & Rear Channel 45: 
	Electrical Components 45: 
	Water Inlet & Rear Channel 46: 
	Water Inlet & Rear Channel 48: 
	Kits, Assemblies, & Common Parts 46: 
	Cabinet & Front Panel Group 46: 
	Rear View 46: 
	Cylinder, Seals, & Bearings 46: 
	Loading Door Group 46: 
	Water Inlet & Rear Channel 49: 
	Electrical Components 46: 
	Water Inlet & Rear Channel 50: 
	Water Inlet & Rear Channel 51: 
	Kits, Assemblies, & Common Parts 47: 
	Cabinet & Front Panel Group 47: 
	Rear View 47: 
	Cylinder, Seals, & Bearings 47: 
	Loading Door Group 47: 
	Water Inlet & Rear Channel 52: 
	Electrical Components 47: 
	Water Inlet & Rear Channel 53: 
	Water Inlet & Rear Channel 54: 
	Kits, Assemblies, & Common Parts 48: 
	Cabinet & Front Panel Group 48: 
	Rear View 48: 
	Cylinder, Seals, & Bearings 48: 
	Loading Door Group 48: 
	Water Inlet & Rear Channel 55: 
	Electrical Components 48: 
	Water Inlet & Rear Channel 56: 
	Water Inlet & Rear Channel 57: 
	Kits, Assemblies, & Common Parts 49: 
	Cabinet & Front Panel Group 49: 
	Rear View 49: 
	Cylinder, Seals, & Bearings 49: 
	Loading Door Group 49: 
	Water Inlet & Rear Channel 58: 
	Electrical Components 49: 
	Water Inlet & Rear Channel 59: 
	Water Inlet & Rear Channel 60: 
	Kits, Assemblies, & Common Parts 50: 
	Cabinet & Front Panel Group 50: 
	Rear View 50: 
	Cylinder, Seals, & Bearings 50: 
	Loading Door Group 50: 
	Water Inlet & Rear Channel 61: 
	Electrical Components 50: 
	Water Inlet & Rear Channel 62: 
	Water Inlet & Rear Channel 63: 
	Kits, Assemblies, & Common Parts 51: 
	Cabinet & Front Panel Group 51: 
	Rear View 51: 
	Cylinder, Seals, & Bearings 51: 
	Loading Door Group 51: 
	Water Inlet & Rear Channel 64: 
	Electrical Components 51: 
	Water Inlet & Rear Channel 65: 
	Water Inlet & Rear Channel 66: 
	Kits, Assemblies, & Common Parts 52: 
	Cabinet & Front Panel Group 52: 
	Rear View 52: 
	Cylinder, Seals, & Bearings 52: 
	Loading Door Group 52: 
	Water Inlet & Rear Channel 67: 
	Electrical Components 52: 
	Water Inlet & Rear Channel 68: 
	Water Inlet & Rear Channel 69: 
	Kits, Assemblies, & Common Parts 53: 
	Cabinet & Front Panel Group 53: 
	Rear View 53: 
	Cylinder, Seals, & Bearings 53: 
	Loading Door Group 53: 
	Water Inlet & Rear Channel 70: 
	Electrical Components 53: 
	Water Inlet & Rear Channel 71: 
	Water Inlet & Rear Channel 72: 
	Kits, Assemblies, & Common Parts 54: 
	Cabinet & Front Panel Group 54: 
	Rear View 54: 
	Cylinder, Seals, & Bearings 54: 
	Loading Door Group 54: 
	Water Inlet & Rear Channel 73: 
	Electrical Components 54: 
	Water Inlet & Rear Channel 74: 
	Water Inlet & Rear Channel 75: 
	Kits, Assemblies, & Common Parts 55: 
	Cabinet & Front Panel Group 55: 
	Rear View 55: 
	Cylinder, Seals, & Bearings 55: 
	Loading Door Group 55: 
	Water Inlet & Rear Channel 76: 
	Electrical Components 55: 
	Water Inlet & Rear Channel 77: 
	Water Inlet & Rear Channel 78: 
	Kits, Assemblies, & Common Parts 56: 
	Cabinet & Front Panel Group 56: 
	Rear View 56: 
	Cylinder, Seals, & Bearings 56: 
	Loading Door Group 56: 
	Water Inlet & Rear Channel 79: 
	Electrical Components 56: 
	Water Inlet & Rear Channel 80: 
	Water Inlet & Rear Channel 81: 
	Kits, Assemblies, & Common Parts 57: 
	Cabinet & Front Panel Group 57: 
	Rear View 57: 
	Cylinder, Seals, & Bearings 57: 
	Loading Door Group 57: 
	Water Inlet & Rear Channel 82: 
	Electrical Components 57: 
	Water Inlet & Rear Channel 83: 
	Water Inlet & Rear Channel 84: 
	Kits, Assemblies, & Common Parts 58: 
	Cabinet & Front Panel Group 58: 
	Rear View 58: 
	Cylinder, Seals, & Bearings 58: 
	Loading Door Group 58: 
	Water Inlet & Rear Channel 85: 
	Electrical Components 58: 
	Water Inlet & Rear Channel 86: 


